Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B01
BODYWORK/FRAME\B100-155-1 BODYWORK INSTALLATION ASSEMBLIES BASE UNIT JCB205

?2556%180 B100-155-1 BODYWORK INSTALLATION ASSEMBLIES BASE UNIT

JS370
Item PartNo Change No Description Usage Code QTY
1 *oHAK GA Engine Group 1
2 okkk GA Hydraulics 1
3 okkk Frame House Assembly 1
4 Hokkok GA Fuel Systems 1
5 rxxk GA Decals & Manuals 1
6 kK Counterweight Assembly 1
7 Kok Ring Slew Assembly 1
8 HokAK Tool Kit - STD 1
9 Hoxkk Lubricant and Fluids 1
10 401/W5543 WA Revolving Frame 1
11 Rk GA Undercovers 1
12 okxok GA Undercarriage 1
13 401/G0815 Kit O-Ring 1
14 HoAAK GA Cab Structure Non AC 1
15 HkkK GA Electricals 1
16 HorEK GA Radiator 1
17 Kok GA Anti Slip Pads 1

18 Hokkk GA Fire Extinguisher 1



Item PartNo Change No

19 )k ko

20 kkkk

Applicability Date Ranges:

From: , To:

Description
Circuit Swing Control Line

GA Reflector

Usage Code

QTY
1
1



Item

Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B01
BODYWORK/FRAME\B110-15-1 CHASSIS BULKHEAD ASSEMBLY

9822/2180 B110-15-1 CHASSIS BULKHEAD ASSEMBLY

Part No
229/01549
335/07437
335/11296
229/01666
401/R5008

401/R5115

Change No

13

Description
Bulkhead

Guide baffle
Baffle right hand
Plate

Baffle Inner Supp

Baffle Outer LH

14

Usage Code

QTY



Item PartNo Change No Description Usage Code QTY

8 1316/0305D Screw M8 X 20 2
9 1316/0507D Setscrew M12 x 25 Grade 10.9 15
10  1420/0007D Washer Plain M8 2
11 1420/0009D Washer Plain M12 15
13 JHHO074 Strip Edging 1
14 333/K8452 Seal 1

Applicability Date Ranges:
From: , To:



Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B01
BODYWORK/FRAME\B110-45-1 CHASSIS HOUSING FRAME ASSEMBLY

9822/2180 B110-45-1 CHASSIS HOUSING FRAME ASSEMBLY

Part
Item N Change No Description Usage Code
o
1 HokAK Toolbox Area Assembly
2 KooK Frame House Assembly
3 Kook Bulkhead Assembly
4 Fokxok Cover Top Assembly

5 Rk Bonnet Assembly



Part

Item No Change No Description Usage Code QTY
6 Kook GA Door Assembly - Engine Cover 1
7 Pkxok Handrail Assembly 1

Applicability Date Ranges:
From: , To:



Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B01
BODYWORK/FRAME\B110-50-1 CHASSIS FRAME WORK ASSEMBLY

9822/2180 B110-50-1 CHASSIS FRAME WORK ASSEMBLY

1
o,

3 r—
12
19— 1 24
Item PartNo Change No Description Usage Code
1 335/07529 Leg Right Hand Rear Inner
2 336/F6029 Frame Top
3 401/E5768 Leg RR LH
4 335/07335 Leg Right Hand Mid Centre
5 401/E5772 Leg Mid LH

6 401/E5774 Leg Rear RH



Item

10
11
12
13
14
15
16
17
18
19
20
21
22

Part No
335/11025
401/E5775
336/F6032
400/v2180
333/13188
336/D7147
1370/0201D
1411/0002D
1316/0305D
1316/0505D
1316/0507D
1316/0508D
1420/0009D
826/01649
1317/3309D
1411/0005D

Change No

Description

Leg Left Hand Inner
Leg Front LH

Leg Rear Inner Left
Frame Work - Cab Rear
Block Door Buffer ABI
Bracket Support

Nut Plain M8

Washer 5/16in medium
Screw M8 X 20

Bolt M12 x 20mm

Setscrew M12 x 25 Grade 10.9

Screw M12 X 30

Washer Plain M12

Bolt Dome Head Tuf-lock
Bolt Flange Head M8

Washer

Usage Code

QTY
1

A NN

18
19
33



9822/2180 B240-1-1 DOORS BLOCK BUFFER ABI

\ag/

i
i

Sere
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o
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Item Part No Change No Description
1 333/13188 Block Door Buffer ABI
2 Hokokok Spacer M8 X 16 X 120D

Applicability Date Ranges:
From: , To:

333-J3188-2

Usage Code

QTY



Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B01
BODYWORK/FRAME\B110-55-1 CHASSIS FRAME HOUSE ASSEMBLY

9822/2180 B110-55-1 CHASSIS FRAME HOUSE ASSEMBLY

Item PartNo Change No Description Usage Code QTY
1 Hokkok Frame Work Assembly 1
4 1316/0307D Screw 2
5 1420/0007D Washer Plain M8 2
7 | 1420/0008D Washer (M10) 4
9 | 1370/0301D Nut (M10) 6

10 | 336/D7121 Bracket Support 1



Item
11
12
13
14
15
16
17

Applicability Date Ranges:

Part No
1316/0405D
333/33188
1317/3309D
1370/0201D
1411/0002D
334/L1393
336/F6043

From: , To:

Description

Screw M10 x 20

Block Door Buffer ABI
Bolt Flange Head M8
Nut Plain M8

Washer 5/16in medium
Buffer Rubber

Shield Heat

Usage Code

QTY

A N NN



Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B01
BODYWORK/FRAME\B120-10-1 FUEL TANK ASSEMBLY

9822/2180 B120-10-1 FUEL TANK ASSEMBLY

Item PartNo Change No Description Usage Code
1 401/W1560 ABI Fuel Tank
2 402/P1005 Strainer Diesel
3 402/S9836 Cap Diesel Locking
4 403/F6871 Fuel Sensor Kus 760mm
5 1391/3207D Capscrew M6 x 25mm

6  1420/0006D Washer (M6)



Item

10
11
12
14
15
16
17
18
19
20
21
22
23

Part No
401/R4007
KHHO0137
KHHO0040
333/L9295
333/L9293
336/F0936
4102/1951
JSJ0042
1323/3717D
400/R2474
1420/0007D
1316/0305D
1406/0021
403/B6174
JHP0042
1316/0505D

Change No

Description

Plug Magnetic 3/4"BSP-14
Shim Plate

Plate Shim T=0.03"

Shim Plate

Shim Plate

Plate SHIM PLATE

Sealant 50 ML.

Spacer

Bolt Encaps G10.9 M16 x 75
Cover Plate - Fuel Sensor
Washer Plain M8

Screw M8 X 20

Washer Bonded

WA Cover Mounting Bracket
Washer M12

Bolt M12 x 20mm

Usage Code

QTY

o o o o o

NN



9822/2180 B120-35-1 FUEL TANK FUEL TANK ABI

Item PartNo Change No
1 401/W0649
2 401/V2689
3 400/R5380
4 1420/0008D
5 1316/0405D

Applicability Date Ranges:
From: 21/08/2021 , To:

Description

WA Tank Fuel
Cover

Seal Packing
Washer (M10)
Screw M10 x 20

ENEEE

Usage Code

QTY



Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B01

BODYWORK/FRAME\B120-35-1 FUEL TANK FUEL TANK ABI

9822/2180 B120-35-1 FUEL TANK FUEL TANK ABI

Item

Part No
401/W0649
401/V2689
400/R5380
1420/0008D
1316/0405D

Change No

Description

WA Tank Fuel
Cover

Seal Packing
Washer (M10)
Screw M10 x 20

Usage Code

QTY



Applicability Date Ranges:
From: , To:



Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B01

BODYWORK/FRAME\B130-10-1 HYDRAULIC TANK ABI HYDRAULIC TANK

9822/2180 B130-10-1 HYDRAULIC TANK ABI HYDRAULIC TANK

Item PartNo Change No

1 401/W4268

2 kkxkk

3 | 400/U0140

Applicability Date Ranges:
From: , To:

Description

Hydraulic Tank
Cover Sump, Assembly

Cover

Usage Code

QTY
1
1
1



Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B01
BODYWORK/FRAME\B130-20-1 HYDRAULIC TANK ASSEMBLY HYDRAULIC TANK

9822/2180 B130-20-1 HYDRAULIC TANK ASSEMBLY HYDRAULIC TANK

Item

Part No Change No

401/W4299
335/G0387
1316/04082
JHP0046
828/10008
332/B1612

Description

ABI Hydraulic Tank
Strainer Ol

Screw M10x30
Washer M10

O Ring

Breather 0.3 Bar- SOFIMA

Usage Code

QTY



Item

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26

Part No
1391/3203D
1420/0006D
400/27746
335/C8032
400/T7482

828/10009
JHH0082
1406/0029
1316/0405Z
1316/3716Z

JS3J0042

JHHO119

KHHO0040

KHHO0137
335/E0058
1420/0009Z
1316/0505Z
816/90467

1406/0021
816/80012

Change No

Description

Capscrew M6 x 16mm
Washer (M6)

Filter 20T Return Element
Valve Relief

Spring Compression

O Ring

Plug

Washer Dowty

Screw M10 X 20

Bolt

Spacer

Gauge

Plate Shim T=0.03"

Shim Plate

Bracket Hydraulic Tank
Washer (M12)

Screw M12x20

Cap Blanking 1/2"BSP Female
Washer Bonded

Plug Magnetic 3/4"BSP

Usage Code

QTY
4

= N b B

w NN



9822/2180 B130-10-1 HYDRAULIC TANK ABI HYDRAULIC TANK

Item PartNo Change No
1 401/W4268

2 kkkk

3 400/U0140

Applicability Date Ranges:
From: , To:

Description

Hydraulic Tank
Cover Sump, Assembly

Cover

Usage Code

QTY
1
1
1



ASSEMBLY - ENGINES

Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B01
BODYWORK/FRAME\B160-1-1 MOUNTING BRACKETS MOUNTING BRACKETS ASSEMBLY - ENGINES

9822/2180 B160-1-1 MOUNTING BRACKETS MOUNTING BRACKETS

Item
1
2
3

Part No Change No
229/01101
229/01103
400/V5909

JHP0042

1323/0509D

mj?i_ &

Description

Bracket Mounting Engine Left Side
Bracket Mounting Engine Rear
Bracket Mounting Engine RH
Washer M12

Setscrew M12 x 35

Usage Code QTY

14

14



Item PartNo Change No Description Usage Code QTY

6 229/01107 Spacer Mounting Engine Front

7 229/01106 Spacer Mounting Engine Rear 2
8  1420/0011D Washer (M16) 8
9 1316/3727D Bolt M16 x170 2
10 | 1316/3729D Bolt M16 X 180 2
11 KRHO781 Mounting metalastik 4
12 KRHO780 Mounting metalastik 4
13 KNHO0589 Plate 6
14 229/01108 Washer Large 2
15 1371/0603D Nut Self Locking M16 4

Applicability Date Ranges:
From: , To:



Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B01
BODYWORK/FRAME\B170-25-1 BONNET/ ENGINE COVERS/ GRILLES DOOR ASSEMBLY

9822/2180 B170-25-1 BONNET/ ENGINE COVERS/ GRILLES DOOR
ASSEMBLY

Item Part No Change No Description Usage Code QTY
1 Hokxok GA Door Sub - Assembly 1
2 336/C8211 Foam Closure, Door 1
3 333/K8452 Seal 1
4 KRJ1588 Pin 3
5 401/B3042 Stay Bar 2



Item Part No Change No Description Usage Code QTY
6  401/B3046 Stay Bar 1



9822/2180 B170-35-1 BONNET/ ENGINE COVERS/ GRILLES DOORS SUB-

ASSEMBLY

Item

HwWN

w

Part No
336/C8058
336/F3705
336/F3702
400/U7550
1420/0006D
1370/0103Z

JHP0049

Change No

Description

Door Front, Left Side
Rear Door LH

Door RH

Latch Paddle - Yellow
Washer (M6)

Nut Lock, M6

Washer

Usage Code

QTY

21



Item PartNo Change No
8 1316/0508D
9 401/D7791

10  401/D7811

Applicability Date Ranges:

From: , To:

Description
Screw M12 X 30
Bracket Mounting Hinge Door

Bracket Mounting Hinge Door LH

Usage Code

QTY
21
2

1



Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B01
BODYWORK/FRAME\B170-30-1 BONNET/ ENGINE COVERS/ GRILLES TOP COVER

9822/2180 B170-30-1 BONNET/ ENGINE COVERS/ GRILLES TOP COVER

Item PartNo Change No Description Usage Code
1 334/P0925 Cover Cab Rear
2 334/L4283 Cover Middle
3 334/L4262 Grill Right Side
4 401/Y8837 Plate Grill Top
6  1316/0507D Setscrew M12 x 25 Grade 10.9
7 1316/0508D Screw M12 X 30

QTY



Item PartNo Change No Description Usage Code QTY
8 1411/0005D Washer 18

Applicability Date Ranges:
From: , To:



9822/2180 B170-35-1 BONNET/ ENGINE COVERS/ GRILLES DOORS SUB-

Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B01

BODYWORK/FRAME\B170-35-1 BONNET/ ENGINE COVERS/ GRILLES DOORS SUB-ASSEMBLY

ASSEMBLY

Item
1
2
3

Part No
336/C8058
336/F3705
336/F3702
400/U7550

1420/0006D

Change No

Description

Door Front, Left Side
Rear Door LH

Door RH

Latch Paddle - Yellow

Washer (M6)

Usage Code

QTY



Item PartNo Change No
6 | 1370/0103Z
7 JHP0049
8 1316/0508D
9 401/D7791
10  401/D7811

Applicability Date Ranges:

From: , To:

Description

Nut Lock, M6

Washer

Screw M12 X 30

Bracket Mounting Hinge Door

Bracket Mounting Hinge Door LH

Usage Code QTY
8
21

21



Item
1
2
3
4

Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B01

Part No
401/Vv0390
1316/0307D
1420/0007D
332/K5085

336/F3751

BODYWORK/FRAME\B170-50-1 BONNET/ ENGINE COVERS/ GRILLES BONNET ASSEMBLY

9822/2180 B170-50-1 BONNET/ ENGINE COVERS/ GRILLES BONNET
ASSEMBLY

Change No

Description

WA Bonnet
Screw

Washer Plain M8
Plate Catch

Strut Gas, Bonnet

Usage Code

QTY

0 b

—



Item PartNo Change No Description Usage Code QTY

6  1316/0510D Setscrew M12x40 4
7 1420/0009D Washer Plain M12 4
8 334/L4847 Strip Edging 3
14 333/P9926 Loctite - 415 1
16 332/K5078 Latch 1

Applicability Date Ranges:
From: , To:



Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B01
BODYWORK/FRAME\B180-20-1 COUNTER WEIGHTS ASSEMBLY

9822/2180 B180-20-1 COUNTER WEIGHTS ASSEMBLY

229-01050-1

Item Part No Change No Description Usage Code

1 336/C8531 Counterweight

2 KBB0445 Bolt

3 KHB0063 Washer High Strength M30

4 KRB0736 Shim t=0.8

5 KRB0737 Shim t=1.2

6 KRB0738 Shim t=2.3

QTY

N N B D



Item PartNo Change No Description Usage Code QTY
7 KRB0739 Shim t=4.5 2

Applicability Date Ranges:
From: , To:



Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B01

BODYWORK/FRAME\B190-25-1 OTHER BODYWORK ITEMS COVERS LOWER

9822/2180 B190-25-1 OTHER BODYWORK ITEMS COVERS LOWER

Item Part No Change No Description

1
2
3

JRA0298
KRA1107
KRB0681
JRA0299

Cover Motor Left Hand
Cover
Plate Cover

Cover Motor Right Hand

Usage Code

QTY



Applicability Date Ranges:
From: , To:



Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B01

BODYWORK/FRAME\B190-35-1 OTHER BODYWORK ITEMS ABI LATCH

9822/2180 B190-35-1 OTHER BODYWORK ITEMS ABI LATCH

Item Part No Change No Description
1 336/F3462 Latch ABI
2 336/F3462 Latch ABI

Applicability Date Ranges:
From: , To:

336-F3462-1

Usage Code

QTY
1
1



Item

Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B01

BODYWORK/FRAME\B190-40-1 OTHER BODYWORK ITEMS FLOOR ASSEMBLY - RBC

9822/2180 B190-40-1 OTHER BODYWORK ITEMS FLOOR ASSEMBLY - RBC

Part No Change No
335/B0655
334/L9862
335/A2539
JHP0046
1315/0409Z

Description

Floormat

Plate Boot Left Side
Foot Rest Left Side
Washer M10

Setscrew M10 x 35

336-B1393-1

Usage Code

QTY



Applicability Date Ranges:
From: , To:



Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B01
BODYWORK/FRAME\B190-55-1 OTHER BODYWORK ITEMS HANDRAIL ASSEMBLY

9822/2180 B190-55-1 OTHER BODYWORK ITEMS HANDRAIL ASSEMBLY

Item

Part No

401/W0392
402/R0360
332/K7299
332/K7719
332/K7295

1316/3512D

Change No

Description
WA Handrail
Cover Plate
Spacer

Block

Block

Bolt M12X50

ST

Usage Code

QTY

—_

N B~ BN



Item Part No Change No
8 1316/3515D
9  1420/0009D
12 JHP0049
13 1370/0403D
14 1 9600/00013

Applicability Date Ranges:
From: , To:

Description

Bolt

Washer Plain M12
Washer

Nut Lock M12

Loctite

Usage Code

QTY
4



9822/2180 B190-100-1 OTHER BODYWORK ITEMS HAMMER ASSEMBLY

Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B01

BODYWORK/FRAME\B190-100-1 OTHER BODYWORK ITEMS HAMMER ASSEMBLY

Item PartNo Change No Description

1
2
3

335/B2119
332/U4206
332/11436
826/01519
823/00516

KHRO738

Bracket Hammer

Bracket Breaker Tool Holder
Plate Hammer Retainiing
Screw M6x25

Washer Nylon M6

Screw Pan Head

Usage Code

QTY



Item PartNo Change No
7 | 265/00678
8  334/T9963
9 826/01101

Applicability Date Ranges:
From: , To:

Description
Hammer Emergency Glass Breaker
Rivet , Blind, 3.2mm X 14mm

Nut Rivet, M6

Usage Code

QTY
1
2
2



9822/2180 B190-105-1 OTHER BODYWORK ITEMS ASSEMBLY ANTI SLIP

Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B01

PADS

BODYWORK/FRAME\B190-105-1 OTHER BODYWORK ITEMS ASSEMBLY ANTI SLIP PADS

Item Part No Change No Description

1
2
3

332/P2107
332/P2108
332/P2127
229/01215

Pad Anti Slip
Pad Anti Slip
Pad Anti Slip

Pad Anti-Slip 200 x 300

Usage Code

QTY



Applicability Date Ranges:
From: , To:



Item
1
2
3
4

Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B01

Part No
401/E8192
401/E8193
1370/0301D
1391/3407D

BODYWORK/FRAME\B190-110-1 OTHER BODYWORK ITEMS MIRROR CAB ASSEMBLY

9822/2180 B190-110-1 OTHER BODYWORK ITEMS MIRROR CAB ASSEMBLY

Change No

Description

Mirror Side

Mounting Arm Mirror
Nut (M10)

Capscrew M10 x 25mm

Usage Code

QTY



Applicability Date Ranges:
From: , To:



Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B01
BODYWORK/FRAME\B190-115-1 OTHER BODYWORK ITEMS REFLECTOR ASSEMBLY

9822/2180 B190-115-1 OTHER BODYWORK ITEMS REFLECTOR ASSEMBLY

\\.h'{;.
/N
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1
Item PartNo Change No Description Usage Code QTY
1 401/X1516 Reflector 4

Applicability Date Ranges:
From: , To:



Item
1
2
3

Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B01
BODYWORK/FRAME\B190-120-1 OTHER BODYWORK ITEMS ASSEMBLY UNDER COVERS

(9:%2\/2E/|%é80 B190-120-1 OTHER BODYWORK ITEMS ASSEMBLY UNDER

Part No
336/F3047
1315/0509Z

JHP0049
1316/0405Z

1420/0008D

Change No

Description

Cover Center
Setscrew M12 x 35mm
Washer

Screw M10 X 20

Washer (M10)

10

Usage Code QTY



Item
6
7

10
11
12
13
14
15
16
17

Applicability Date Ranges:

Part No
336/F3046
332/P5474
336/F6103
336/F3050
336/F3049
336/F3048
335/06827

KRA0814
1316/0511Z

JHP0042
1315/05082
1315/0505Z

From: , To:

Change No

Description
Cover Rear LH
Cover - Under
Panel Under Cover
Panel Access
Cover

Cover - Front
Cover

Cover

Bolt

Washer M12
Setscrew M12 X 30

Bolt M12x20

Usage Code

QTY
1

25



Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B02 CAB / CANOPY\B200-
40-1 OPERATOR ENCLOSURE INSTALLATION ASSEMBLIES CAB STRUCTURE ASSEMBLY

9822/2180 B200-40-1 OPERATOR ENCLOSURE INSTALLATION ASSEMBLIES
CAB STRUCTURE ASSEMBLY

2
Item Part No Change No Description Usage Code QTY
1 Hokxok GA Cab Shell 1
2 Hokxok GA Joystick Control 1
3 HoAAK GA Console Box 1
4 koK Seat Assembly 1

5 koK Base Seat and Lever, Assembly 1



Item Part No Change No Description
6 koK GA Cab Mirror
7  336/F5947 Foam Cab Rear

Applicability Date Ranges:
From: , To:

Usage Code

QTY
1
1



Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B02 CAB / CANOPY\B210-
5-1 OPERATOR ENCLOSURE CAB BASE

9822/2180 B210-5-1 OPERATOR ENCLOSURE CAB BASE

Item PartNo Change No Description Usage Code QTY
1 401/X0028 WA Cab 1
2 334/L4254 Door Assembly 1
3 NLA Washer (M8) 8
4 1370/0303D Nut Lock M10 6
5 Fokk Assembly Front Screen 1
6 333/17154 Beading Glass Front 1
11 401/Y9909 WA Link 1
12 331/36373 Washer 4
13 332/P7552 Spacer 4
14 6900/0569 Washer 4
15 NLA Setscrew M8x20 4
17 | 333/37149 Glass Top 1
18 Hok Latch Assembly 1
19 334/L8734 Plate Cover Latch 1

21 KHRO736 Screw Pan Head 12
22 333/17228 Glass Right Side 1
23 334/L8394 Glass Quarter Left Side 1
24  401/W8463 WA Wiper Motor Cover 1
27 | 336/B6341 Plate radio blank 1
38 334/L6953 Retainer Blade Wiper 1

41 331/37334 Grommet 1



Item
42
44
45
48
49
50
51
52
53
55
56
57
59
60
61
64
66
67
68
69
70
71
73
74
75
79
80
81
82
83
84
86
87
88
89
90
91
92
93

%4

Part No
334/L5912
332/L1608
6900/0562
646/05321

kkkx

kkkx

646/05325

926/15500

kkkx

kkkx

334/P6301
334/P5410
334/P5247
334/L6913
1420/0008D
40/302877
KAokK
333/17103
333/37116
826/01559
1420/0009Z
1315/0507Z
336/F3754
334/P9127
334/P8949
KHN1395
2410/0115
332/P9609
333/P3021
331/36356
1370/02032
335/B4278
335/B6056
826/01519
KHKK

823/00516
1371/0301Z
334/P8948
821/00318

JHHO074

Change No

Description

Roller

Grommet

Stopper

Adhesive

Paint Black Primer
Paint Black Primer
Cleaner Active Wiper
Spacer Block
Glazing Adhesive Direct
Liner Top Assembly
Handrail

Beading Glass Top
Hinge

Pin Hinge 10 x 126
Washer (M10)

Bush

Glass Front Assembly

Beading Glass Front Lower

Plate Lock Latch
Screw Socket Flanged
Washer (M12)
Setscrew M12 x 25
Gas Strut Front Sliding
Pin Strut Gas

Beading Rest Glass
Stop Rubber
Grommet 44.4 x 3.5
Stopper Windscreen
Washer 45 x 11 x 5
Hook

Nut Lock, M8

Bush Nylon

Plate Lock Latch
Screw M6x25

Strip Nylon

Washer Nylon M6
Nut High Strength, M10
Rest Glass

Circlip

Strip Edging

Usage Code

QTY
2

o o o o

» N N w N ~N w (o)) N — N N N » o] N = — N B N

N N N



Applicability Date Ranges:
From: , To:



Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B02 CAB / CANOPY\B230-
1-1 ROOF TOP LINER ASSEMBLY

9822/2180 B230-1-1 ROOF TOP LINER ASSEMBLY

334-P7215-3

Item PartNo Change No Description Usage Code QTY
1 335/A4191 Liner Roof 1
2 334/P9126 Door Liner Roof 1
3 333/Y1377 Lock barrel 1
4 335/B3120 Hinge Door Roof
5 1370/9401Z Nut M4

HODN

6 826/01411 Screw pan head M4 x 16



Item PartNo Change No
7 335/E3321
8  4103/3516

Applicability Date Ranges:

From: , To:

Description
Cover Lock

Retainer Loctite 424 (20g)

Usage Code

QTY
1
0



Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B02 CAB / CANOPY\B240-
1-1 DOORS BLOCK BUFFER ABI

9822/2180 B240-1-1 DOORS BLOCK BUFFER ABI

333-J3188-2
Item Part No Change No Description Usage Code QTY
1 333/13188 Block Door Buffer ABI 1
2 ook Spacer M8 X 16 X 120D 2

Applicability Date Ranges:
From: , To:



Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B02 CAB / CANOPY\B240-
5-1 DOORS ASSEMBLY

9822/2180 B240-5-1 DOORS ASSEMBLY

Lils c:L-_:,

Item PartNo Change No Description Usage Code QTY
1 334/L8746 Frame Door Left Side 1
2 Hokokok Slide Window Door Assembly 1
3 333/16713 Glass Upper Door 1
4 333/37109 Glass Stable Door 1
5 | 1420/0008D Washer (M10) 4

6  1370/0301D Nut (M10) 4



Item

10
11
12
13
14
15
16
17
18
19
20
21
23
24
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40

Part No
332/L8512
334/L6354
331/36379
333/Y2927
331/36386
1420/0006D

NLA
336/F3462
826/10481

NLA
1370/02032
331/30951
331/26791
336/E6502
334/L7284
1370/9401Z

KHR1326
334/P7629
826/11523
823/00516
826/01560
334/L5596
332/A6693
646/05321

kkkk

kkkk

646/05325
926/15500
KHokK
4101/0552
1370/0103Z
1370/9403Z

Change No

Description

Seal

Striker Lockback
Cap Nut M12
Gasket Door Handle
Handle Cab Door
Washer (M6)
Setscrew M6x16
Latch ABI

Screw Socket M8x40
Washer (M8)

Nut Lock, M8

Bolt Door Striker, M12
Guard Striker

Nut

Rod Lock

Nut M4

Clamp 18mm dia.
Panel Lower Door
Nut Rivet Nut M6
Washer Nylon M6
Screw M6x25

Cover Latch Door
Seal door

Adhesive

Paint Black Primer
Paint Black Primer
Cleaner Active Wiper
Spacer Block

Glazing Adhesive Direct

Loctite threadlock 200ml

Nut Lock, M6

Nut Lock

Usage Code

QTY
2

= = O o b»

o o o o o o



9822/2180 B240-15-1 DOORS SLIDING WINDOW ASSEMBLY

(R
(8

334-L4897-1
Item Part No Change No Description Usage Code
A okxok Slide Window Door Assembly
1 335/E4520 Lock Push

2 335/E4521 Lock Assembly



9822/2180 B190-35-1 OTHER BODYWORK ITEMS ABI LATCH

336-F3462-1
Item Part No Change No Description Usage Code QTY
1 336/F3462 Latch ABI 1
2 336/F3462 Latch ABI 1

Applicability Date Ranges:
From: , To:



Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B02 CAB / CANOPY\B240-
10-1 DOORS SLIDING WINDOW REAR ASSEMBLY

9822/2180 B240-10-1 DOORS SLIDING WINDOW REAR ASSEMBLY

333-J6869-1
Item Part No Change No Description Usage Code QTY
A HRAK GA Window Slide Rear 1
1 335/E4521 Lock Assembly 1

Applicability Date Ranges:
From: , To:



Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B02 CAB / CANOPY\B240-
15-1 DOORS SLIDING WINDOW ASSEMBLY

9822/2180 B240-15-1 DOORS SLIDING WINDOW ASSEMBLY

R
e

334-L4897-1
Item Part No Change No Description Usage Code QTY
A ook Slide Window Door Assembly 1
1 335/E4520 Lock Push 1
2 335/E4521 Lock Assembly 1

Applicability Date Ranges:
From: , To:



Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B02 CAB / CANOPY\B250-
1-1 GLASS/FRAMES ASSEMBLY - FRONT

9822/2180 B250-1-1 GLASS/FRAMES ASSEMBLY - FRONT

333-J7102-3

Item PartNo Change No Description Usage Code QTY
1 333/17019 Glass Bottom Front 1
4 334/P8247 Latch Left Side 1
5 334/P8246 Latch Right Side 1
6  335/B3639 Bush Nylon 4
7 823/00516 Washer Nylon M6 4
8 KHR0738 Screw Pan Head 4



Item Part No Change No
9 | 335/B4278
10  331/23358
11 646/05321

Applicability Date Ranges:

From: , To:

Description
Bush Nylon
Seal door 4260mm long

Adhesive

Usage Code

QTY
2
1

0



Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B02 CAB / CANOPY\B250-
10-1 GLASS/FRAMES SCREEN ASSEMBLY - FRONT

9822/2180 B250-10-1 GLASS/FRAMES SCREEN ASSEMBLY - FRONT

Item PartNo Change No Description Usage Code QTY
1 336/D6091 Screen Front 1
2 333/17034 Glass Front 1
3 926/15500 Spacer Block 0
4 4101/0552 Loctite threadlock 200ml 0
5 KHR0738 Screw Pan Head 4
6  1420/0008D Washer (M10) 2



Item

10
11
12
13

14

Applicability Date Ranges:

Part No
826/11523
331/28235
331/28233

kkkok
646/05321
oKk

kkkx

646/05325

From: , To:

Change No

Description

Nut Rivet Nut M6

Latch Right Hand Side
Latch Left Hand Side
Glazing Adhesive Direct
Adhesive

Paint Black Primer
Paint Black Primer

Cleaner Active Wiper

Usage Code

QTY

o o o o



Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B02 CAB / CANOPY\B250-
20-1 GLASS/FRAMES MIRROR ASSEMBLY

9822/2180 B250-20-1 GLASS/FRAMES MIRROR ASSEMBLY

Item PartNo Change No Description Usage Code QTY
1 401/E8192 Mirror Side 1
2 401/E8193 Mounting Arm Mirror 1
3 1370/0301D Nut (M10) 2

4 1391/3407D Capscrew M10 x 25mm 2



Applicability Date Ranges:
From: , To:



Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B02 CAB / CANOPY\B260-
10-1 SEATS SEAT BASE AND LEAVER ASSEMBLY

9822/2180 B260-10-1 SEATS SEAT BASE AND LEAVER ASSEMBLY

229-01098-4
Item Part No Change No Description Usage Code QTY
1 229/00070 Lever Lock 1
2 JHNO211 Spindle 1
3 JHHO0074 Strip Edging 1
4 334/K2303 Spring Tension 1
5 KHN1542 Cap 1

6  229/00385 Switch Limit 1



Item Part No Change No
7 JLv0521
8 831/00063

Applicability Date Ranges:

From: , To:

Description
ClipR

Bearing self lubricating

Usage Code

QTY
1
2



Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B02 CAB / CANOPY\B260-
15-1 SEATS REAR ASSEMBLY

9822/2180 B260-15-1 SEATS REAR ASSEMBLY

SNy
3

334-P9134-1
Item PartNo Change No Description Usage Code QTY
1 334/P9130 Seat Rear 1
2 335/A6056 Base Seat 1
3 1315/0405Z Setscrew M10 x 20 mm 4
4 NLA Washer (M8) 4
5 1370/0203z Nut Lock, M8 4
6  1420/0008D Washer (M10) 4



Applicability Date Ranges:
From: , To:



Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B02 CAB / CANOPY\B260-
30-1 SEATS OPERATOR SEAT ASSEMBLY - NON AC)

9822/2180 B260-30-1 SEATS OPERATOR SEAT ASSEMBLY - NON AC)

Item PartNo Change No Description Usage Code QTY
1 336/F4725 Seat Operator 1
2 Hokokok Door Seat Base Assembly 1
3 | 1420/0008D Washer (M10) 4
4  1316/0407D Screw 4
5 400/S8809 Mat Rubber , Storage box 1



Applicability Date Ranges:
From: , To:



Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B02 CAB / CANOPY\B260-
45-1 SEATS SEAT OPERATOR (NON AC)

9822/2180 B260-45-1 SEATS SEAT OPERATOR (NON AC)

_®

Item PartNo Change No Description Usage Code QTY
A 336/F4725 Seat Operator 1
1 :335/C2554 Slide Rail Left Side 1
2 :400/17105 Stopper Plate Assembly 2
3 :335/C2560 Slide Rail Right Side 1
4 :400/17106 Lever Double Locking 1
5 :400/17107 Suspension Mech. Assembly 1
6  :400/17108 Headrest Upholstery 1
7 :400/17109 Backrest Upholstery 1
8 :400/17110 Lever Plated Reclining 1
9 :400/17111 Knob Reclining 1
10  :400/17112 Cushion Seat Base 1
11 :400/17113 Bellows 1
12 :400/17114 Knob Weight Adjusting 1
13 :335/C2589 Label Sticker, Height Adjustment 1
14 :400/17115 Cushion Backrest 1
15 | :335/C2592 Bolt Special 1
16  :335/C2598 Bush Head Rest, Active 1
17 :335/C2599 Bush Head Rest, Passive 1
18 :400/17116 Headrest Cushion Assembly 1
19  :335/C2608 Belt Seat 3

20 :335/C2609 Pad Arm Left Side 1



Item Part No Change No

21
22
23
24
25
26
27

Applicability Date Ranges:

:335/C2610
:400/17117
:400/17118
:400/17119
:400/16942
:400/17120
:1400/17121

From: , To:

Description

Pad Arm Right Side
Cover Side LH

Cover Side Rh

Seatbelt Upholstry

Bolt Pivot

Retainer Bellow - Bottom

Retainer Bellow- Top

Usage Code

QTY
1



Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B02 CAB / CANOPY\B270-
1-1 MOULDINGS/TRIM INTERIOR, CAB R.H. TRIM ASSEMBLY

9822/2180 B270-1-1 MOULDINGS/TRIM INTERIOR, CAB R.H. TRIM
ASSEMBLY

334-P9237-1
Item Part No Change No Description Usage Code QTY
1 334/L8686 Trim Right Side 1
2 334/P1085 Net Luggage 1

Applicability Date Ranges:
From: , To:



Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B02 CAB / CANOPY\B290-
5-1 OTHER OPERATOR ENCLOSURE ITEMS CAB BASE 2M, FIXED ASSEMBLY

9822/2180 B290-5-1 OTHER OPERATOR ENCLOSURE ITEMS CAB BASE 2M,
FIXED ASSEMBLY

333-P12421
Item PartNo Change No Description Usage Code QTY
1 333/P1870 Cab Static Base WA 1
2 333/P1800 Cab Ladder-2M WA 1
3 332/32405 Panel acess 1
4 331/33856 Mounting static high raise cab 6

5 331/42566 Plate rebound 6



Item
6
7

10
11
12
13
14
15
16

17

18

19

Applicability Date Ranges:

Part No
331/42569
333/P2175
817/17501
1316/0407Z
1316/04082
1316/0409Z

JHPO046

KHN0243
1370/0603Z

JLNOO054

JLNOO055

1420/0009Z

1316/05082

1420/0008D

From: , To:

Change No

Description

Mounting rebound Hydraulic Raised Cab
Cushion Rubber

Decal JCB Insignia 450mm
Bolt High Strength

Screw M10x30

Screw M10x35

Washer M10

Washer special

Nut Lock, M16

Strip edging ( SEE JL)
Strip edging 517mm long

Washer (M12)
LADDER LHS

Screw M12 x 30mm
LADDER LHS

Washer (M10)
LADDER RHS

Usage Code

QTY
6

24
24



Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B02 CAB / CANOPY\B290-
40-1 OTHER OPERATOR ENCLOSURE ITEMS FLOOR ASSEMBLY-NO RBC

9822/2180 B290-40-1 OTHER OPERATOR ENCLOSURE ITEMS FLOOR
ASSEMBLY-NO RBC

Item PartNo Change No Description Usage Code QTY
1 335/B0655 Floormat 1
2 334/L9862 Plate Boot Left Side 1
3 335/A2539 Foot Rest Left Side 1
4 JHP0046 Washer M10 2

5 1315/0409Z Setscrew M10 x 35 2



Item Part No Change No
6 335/E4601
7 1420/0007D
8 1316/0305D

Applicability Date Ranges:

From: , To:

Description
Plate Cover Dozer
Washer Plain M8

Screw M8 X 20

Usage Code

QTY
1
2

2



Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B02 CAB / CANOPY\B290-
50-1 OTHER OPERATOR ENCLOSURE ITEMS FLOOR ASSEMBLY- NO RBC

9822/2180 B290-50-1 OTHER OPERATOR ENCLOSURE ITEMS FLOOR
ASSEMBLY- NO RBC

2 —@ 335-G6716-2

Item PartNo Change No Description Usage Code QTY
1 335/A2542 Foot Rest Right Side 1
2 1315/04092 Setscrew M10 x 35 4
3 JHP0046 Washer M10 4
4 335/A1274 Plate Boot Right Side 1

5 335/C1200 Floormat 1



Item PartNo Change No
6 334/L9862
7 335/A2539
8 229/01128
9 335/H0124

Applicability Date Ranges:
From: , To:

Description

Plate Boot Left Side
Foot Rest Left Side
Screw Counter Sunk

Plate Mounting, Switch, RH

Usage Code

QTY
1
1

4



Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B02 CAB / CANOPY\B290-
75-1 OTHER OPERATOR ENCLOSURE ITEMS CAB KIT, 2M RAISED

3%5%80 B290-75-1 OTHER OPERATOR ENCLOSURE ITEMS CAB KIT, 2M

335-C9279-3
Item PartNo Change No Description Usage Code QTY
1 HoAkK Cab Base 2M Fixed 1
2 333/P1927 Hose Kit- Cab 1
3 335/C0514 Harness Link, Domestic 1
4 334/P4016 Cable Throttle, Auto Idler 1

5 334/P4020 Cable Stop, High Rise 1



Item Part No Change No Description Usage Code QTY
6  1316/0409Z Screw M10x35 24

Applicability Date Ranges:
From: , To:



Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B02 CAB / CANOPY\B290-
80-1 OTHER OPERATOR ENCLOSURE ITEMS LATCH ASSEMBLY

9822/2180 B290-80-1 OTHER OPERATOR ENCLOSURE ITEMS LATCH
ASSEMBLY

334-L6302-1
Item PartNo Change No Description Usage Code QTY
1 334/19599 Lever Release Door 1
2 6900/0604 Spacer 1
3 6900/0605 Spacer plastic 1
4 1315/0207D Setscrew M6 x 25mm 1

5 6900/0606 Spring 1



Item

10
11
12
13
14
15

Applicability Date Ranges:

Part No
331/36359
6900/0627
6900/0543
1420/0006D
1315/0207D
331/19929
6900/0652
1370/0003Z
826/01406

From: , To:

Change No

Description

Rod axle

Joint ball

Latch

Washer (M6)
Setscrew M6 x 25mm
Knob

Grommet

Nut Lock M5

Screw M5 x 20mm

Usage Code

QTY
1



Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B02 CAB / CANOPY\B290-
100-1 OTHER OPERATOR ENCLOSURE ITEMS ROLLER SC - JINSUNG ASSEMBLY

9822/2180 B290-100-1 OTHER OPERATOR ENCLOSURE ITEMS ROLLER SC -
JINSUNG ASSEMBLY

Item PartNo Change No Description Usage Code QTY
1 400/V1979 Carrier Roller -Jinsung 2
2 1316/9519D Bolt M18 X 90 28
3 JHPO079 Washer (19mm x 36mm x 4.5mm) 28
4 4101/0552 Loctite threadlock 200ml 1

6 400/V1978 Track Roller -Jinsung 7



Item PartNo Change No Description Usage Code QTY
7 1316/3812D Bolt M20 X 50 4
8 JHP0044 Washer 4

9 JHAQ005 Shim 2



9822/2180 J150-30-1 TRACK ROLLERS LOWER ROLLER ASSEMBLY

Item PartNo Change No

A

aua A W N -

400/V1979

:400/07286
:400/07287
:400/07288
:400/07289

:400/07290

Description

Carrier Roller -Jinsung
Shaft

Bushing

Bushing

Bracket

Cover

Usage Code

QTY

N N =



9822/2180 J150-25-1 TRACK ROLLERS ROLLER ASSEMBLY - LOWER

Item

A

N o i A WNN -

Part No Change No

400/V1978

:400/07128
:400/07129

:400/07130

:335/H6106

:400/07131
:400/07132
:400/07133

Description

Track Roller -Jinsung
Collar

Shaft

Bushing

Plug

O Ring

Pin

Seal

Usage Code

QTY

A N N B N B N -



Applicability Date Ranges:
From: , To:



Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B02 CAB / CANOPY\B290-
105-1 OTHER OPERATOR ENCLOSURE ITEMS ASSEMBLY CAB SHELL JCB205 DGBR

9822/2180 B290-105-1 OTHER OPERATOR ENCLOSURE ITEMS ASSEMBLY
CAB SHELL JCB205 DGBR

Item PartNo Change No Description Usage Code QTY
1 HAAK Cab Base 1
2 334/P1051 WA Stowage Plate 1
5 334/L9788 Plate Cover Fuse Box 1
6 334/P1067 Plate Mounting Switch 1
7 334/P1068 Plate Holder Mobile 1
8 334/L9409 Bracket Trim 1
9 334/P1793 Bracket Trim 1
10  826/01560 Screw M6x25 18
11 Hokxok Trim Assembly Right Side 1
12 KHR0736 Screw Pan Head 12
13 334/P9098 Holder Bottle 1
14 826/01486 Screw Socket Button Head 6
15  401/W2222 Harness Cab 1
16  826/01103 Nut Rivet, M8 4
17 335/E5852 Bracket Fan 1
18  1315/0208Z Setscrew M6 x 30mm 2
19  401/Y8400 WA Display Bracket W/O Plate 1
20 HRAK GA Window Slide Rear 1
21 Hokok GA Wiper 1

22 334/P2003 Plate Cover Speaker 2



Item
24
25
27
28
29
30
31
32
33
34
35
36
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53

Applicability Date Ranges:

Part No
1370/0103Z
MPR2006
335/C5232
700/37500
826/00852
823/00516
335/E4964
1425/00072
1371/0101Z
1420/0006D
334/L6220
401/W1309
334/P9095
335/C4025
400/T3074
835/10070
826/01559
646/05325
926/15500
sk
646/05321
kkkk
kkkk
kkkok
kkokok

kkkk

2410/0115
40/303133

From: , To:

Change No

Description

Nut Lock, M6

Washer Special

Hook Coat

Light Interior

Screw M4 x 20mm long
Washer Nylon M6

Fan Cabin, 8"

Washer spring M8

Nut High Strength
Washer (M6)

Bracket Top Left Side
Harness cabroof

Strap Holder Bottle
Bracket Trim

Harness Cover Display
Plug Blanking

Screw Socket Flanged
Cleaner Active Wiper
Spacer Block

Glazing Adhesive Direct
Adhesive

Paint Black Primer
Paint Black Primer

GA Fuse Box FUSE BOX
GA Hammer

Seat Rear Assembly
Grommet 44.4 x 3.5

Knob Screw

Usage Code

QTY
2

10

N N N

o o o o o



Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B02 CAB / CANOPY\B290-
110-1 OTHER OPERATOR ENCLOSURE ITEMS LATCH ASSEMBLY

9822/2180 B290-110-1 OTHER OPERATOR ENCLOSURE ITEMS LATCH
ASSEMBLY

Item PartNo Change No Description Usage Code QTY
1 334/19599 Lever Release Door 1
2 6900/0604 Spacer 1
3 6900/0605 Spacer plastic 1
4 1315/0207D Setscrew M6 x 25mm 1

5 6900/0606 Spring 1



Item PartNo Change No
9 400/Y1274
10  1420/0007D
11 1316/0307D
12 331/19929
13 6900/0652

Applicability Date Ranges:
From: , To:

Description
Latch Lockback
Washer Plain M8
Screw

Knob

Grommet

Usage Code

QTY
1



Product Catalog\TRACKED EXCAVATORS\IS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B04 EXCAVATOR\B401-1-1
EXCAVATOR SALES SPECIALS ASSEMBLY SALES SPCL - BOOM CYLINDER

9822/2180 B401-1-1 EXCAVATOR SALES SPECIALS ASSEMBLY SALES SPCL -
BOOM CYLINDER

Item PartNo Change No Description Usage Code QTY
1 Hokxok Assembly Cylinder Boom Right Hand Side - HBCV 1
2 Hokxok Assembly Cylinder Boom Left Hand Side - HBCV 1
3 336/C3215 Pin Attachment 2
4 KRV1122 Pin Pivot 806 x 85mm 1

5 KRV1572 Pin attachment 1



Item

6
7

10
11
12
13
14
15
16

Applicability Date Ranges:

Part No Change No
KRV1156
KRV1178
333/K7317
831/10291
KHV0103
JRV0582
KRV1180
1316/3826D
1371/0701D
1316/4028D
1371/0901D

From: , To:

Description

Shim Locking

Shim 1.2mm Thick

Shim ID 86 X OD 130 X 0.8
Bush Bearing

Seal Dust

Shim 0.8mm thick

Shim 1.2mm thick

Bolt M20 x 160mm

Nut , Plain M20

Bolt M24 x 180mm

Nut Full M24 (Grade 10.9)

Usage Code

QTY

N N D~ NS B

o b



Product Catalog\TRACKED EXCAVATORS\IS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B04 EXCAVATOR\B401-5-1
EXCAVATOR SALES SPECIALS ASSEMBLY MONOBOOM - NON HBCV

9822/2180 B401-5-1 EXCAVATOR SALES SPECIALS ASSEMBLY MONOBOOM -
NON HBCV

Item Part No Change No Description Usage Code QTY
1 xRk GA SS Boom Cylinder Kit 1
2 HokdoK GA SS Arm Cylinder kit 1
3 HoAdK GA SS Bucket Cylinder kit 1
8  816/90595 Plug 4

Applicability Date Ranges:
From: , To:



Product Catalog\TRACKED EXCAVATORS\IS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B04 EXCAVATOR\B430-1-1
BOOM MONOBOOM NON HBCV, OPTIONAL ASSEMBLY

9822/2180 B430-1-1 BOOM MONOBOOM NON HBCV, OPTIONAL ASSEMBLY

335-B9663-2

Item Part No Change No Description Usage Code QTY

1

1 koK Assembly Monoboom Common
2 koK Ram Non HBCV Boom and Dipper 1
3 400/F1972 Assembly Monoboom Standard 1

Applicability Date Ranges:
From: , To:



Product Catalog\TRACKED EXCAVATORS\IS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B04 EXCAVATOR\B430-5-1
BOOM MONOBOOM ASSEMBLY - STANDARD

9822/2180 B430-5-1 BOOM MONOBOOM ASSEMBLY - STANDARD

(2
s

400-F1972-1

Item Part No Change No Description Usage Code QTY
1 400/E5898 Boom Painted Standard QH 1

2 ook Assembly Monoboom Seals 1



9822/2180 B430-10-1 BOOM MONO BOOM SEALS AND BEARING ASSEMBLY

Item Part No Change No Description Usage Code QTY
1 JRV0597 Bush steel 2
2 401/L5760 Bush Dimpled 90 ID 2
3 KHV0103 Seal Dust 4
4 1450/0001 Nipple Grease, Straight 1/8 BSP 3
5 4101/1200 Loctite 640 0

Applicability Date Ranges:
From: , To:



Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B04 EXCAVATOR\B430-10-
1 BOOM MONO BOOM SEALS AND BEARING ASSEMBLY

9822/2180 B430-10-1 BOOM MONO BOOM SEALS AND BEARING ASSEMBLY

Item Part No Change No Description Usage Code QTY
1 JRV0597 Bush steel 2
2 401/L5760 Bush Dimpled 90 ID 2
3 KHV0103 Seal Dust 4
4  1450/0001 Nipple Grease, Straight 1/8 BSP 3
5 4101/1200 Loctite 640 0



Applicability Date Ranges:
From: , To:



Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B04 EXCAVATOR\B430-20-
1 BOOM MONOBOOM COMMON PARTS ASSEMBLY

9822/2180 B430-20-1 BOOM MONOBOOM COMMON PARTS ASSEMBLY

Item PartNo Change No Description Usage Code QTY
1 KRV1122 Pin Pivot 806 x 85mm 1
2 KRV1572 Pin attachment 1
3 | 400/E0193 Pin Pivot 1
4 333/33939 Pin pivot 80mm x 224mm
5 336/C3215 Pin Attachment
6 JRV0582 Shim 0.8mm thick 2
7 KSP0268 Shim 91mmx160mmx1.2mm 2
8 KRV1197 Shim Plate 2
9 KRV1178 Shim 1.2mm Thick 4
10 400/E1199 Plate Lock Retaining 1
11 333/K7980 Spacer 1" X 8" SWG 2
12 KRV1156 Shim Locking 2
13 823/10579 Shim 91mmx160mmx0.8mm 2
14 KRV1180 Shim 1.2mm thick 2
15 1412/0007D Washer (5/8" Large) 2
17 | 1316/0710D Bolt M16 x 40 2
19 1316/3826D Bolt M20 x 160mm 4
20 1371/0701D Nut , Plain M20 8
21 1316/4028D Bolt M24 x 180mm 1
22 1371/0901D Nut Full M24 (Grade 10.9) 2

23 | 333/K7317 Shim ID 86 X OD 130 X 0.8 4



Item
24
25
26
27
28
29
30
31
32
34
35
37
38
41
42
43
44
45
46
48
49
50
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70

Applicability Date Ranges:

Part No
333/K7448
821/00410
KHR1326
1450/0001
JLV1547
1609/0002
333/K8619
333/K8620
333/K8621
1316/0203D
1420/0006D
335/B7355
335/B7353
333/K5990
333/K6008
336/D3515
627/10648
210/92901
KRJ2682
2409/0210
333/K5370
333/K5376
1391/3409D
1391/3511D
1316/0408D
2208/00110
336/F5689
336/F5691
333/K5380
333/K5482
333/K5389
333/K5367
333/K5491
333/K5359
2409/0205
400/T0080
1316/3412D
4101/0552

From: , To:

Change No

Description

Shim ID 81 X OD 140 X 0.8
Clip P 10mm

Clamp 18mm dia.

Nipple Grease, Straight 1/8 BSP
Adapter

Adapter

Hose Grease 2550 LG

Hose Grease 2450 LG

Hose Grease 3000 LG
Screw

Washer (M6)

Pipe Rod Side Down, Bucket Line

Pipe Head Side Down, Bucket Line

Pipe Head Side, Arm Line
Pipe Rod Side, Arm Line
Hose -16 SAE IHP 1080mm B
Hose

Flange

Flange Split

O Ring

Clamp Single Pipe

Clamp Double Pipe
Capscrew M10x35mm
Capscrew M12 x 45mm G12.9
Setscrew

Washer M10

WA Bucket Line Pipe Up
WA Bucket Line Pipe Up
Clamp Double Pipe
Rubber Insert Dia 40
Clamp Double Pipe
Clamp Single Pipe

Clamp Double Pipe
Rubber Insert Dia 56

O Ring

Mount Pipe

Bolt Screw M10 X 50

Loctite threadlock 200ml

Usage Code

QTY

w

w w w w

26
30
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Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B04 EXCAVATOR\B430-25-
1 BOOM ASSEMBLY MONOBOOM - NON HBCV- D

9822/2180 B430-25-1 BOOM ASSEMBLY MONOBOOM - NON HBCV- D

Part
Item N Change No Description Usage Code QTY
o
1 HokAK GA Monoboom Common Parts 1
2 KooK Ram Non HBCV Boom and Dipper 1

3 ok GA Monoboom HDS 1



Applicability Date Ranges:
From: , To:



Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B04 EXCAVATOR\B430-30-
1 BOOM ASSEMBLY MONOBOOM HDS

9822/2180 B430-30-1 BOOM ASSEMBLY MONOBOOM HDS

Item PartNo Change No Description Usage Code QTY
1 401/U8863 Boom Painted HDS 1

2 Hokkok Assembly Monoboom Seals 1



9822/2180 B430-10-1 BOOM MONO BOOM SEALS AND BEARING ASSEMBLY

Item Part No Change No Description Usage Code QTY
1 JRV0597 Bush steel 2
2 401/L5760 Bush Dimpled 90 ID 2
3 KHV0103 Seal Dust 4
4 1450/0001 Nipple Grease, Straight 1/8 BSP 3
5 4101/1200 Loctite 640 0

Applicability Date Ranges:
From: , To:



Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B04 EXCAVATOR\B430-35-
1 BOOM ASSEMBLY MONOBOOM COMMON PARTS

9822/2180 B430-35-1 BOOM ASSEMBLY MONOBOOM COMMON PARTS

Item PartNo Change No Description Usage Code QTY
1 KRV1122 Pin Pivot 806 x 85mm 1
2 KRV1572 Pin attachment 1
3 | 400/E0193 Pin Pivot 1
4 333/33939 Pin pivot 80mm x 224mm
5 336/C3215 Pin Attachment
6 JRV0582 Shim 0.8mm thick 2
7 KSP0268 Shim 91mmx160mmx1.2mm 2
8 KRV1197 Shim Plate 2
9 KRV1178 Shim 1.2mm Thick 4
10 400/E1199 Plate Lock Retaining 1
11 333/K7980 Spacer 1" X 8" SWG 2
12 KRV1156 Shim Locking 2
13 823/10579 Shim 91mmx160mmx0.8mm 2
14 KRV1180 Shim 1.2mm thick 2
15 1412/0007D Washer (5/8" Large) 2
17 | 1316/0710D Bolt M16 x 40 2
19 1316/3826D Bolt M20 x 160mm 4
20 1371/0701D Nut , Plain M20 8
21 1316/4028D Bolt M24 x 180mm 1
22 1371/0901D Nut Full M24 (Grade 10.9) 2

23 | 333/K7317 Shim ID 86 X OD 130 X 0.8 4



Item
24
25
26
27
28
29
30
31
32
34
35
37
38
41
42
43
44
45
46
48
49
50
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71

Applicability Date Ranges:

Part No
333/K7448
826/00864

KHR1408
1450/0001

JLV1547
1609/0002
401/U6999
401/U7002
401/U7005
1316/0203D
1420/0006D
335/B7355
335/B7353
333/K5990
333/K6008
336/D3515
627/10648
210/92901

KRJ2682
2409/0210
333/K5370
333/K5376
1391/3409D
1391/3511D
1316/0408D
2208/00110
335/B7354
335/B7352
333/K5380
333/K5482
333/K5389
333/K5367
333/K5491
333/K5359
2409/0205
401/U2688
1316/3412D
4101/0552
336/F5505

From: , To:

Change No

Description

Shim ID 81 X OD 140 X 0.8
Clip P 16mm

Clamp 30mm dia.

Nipple Grease, Straight 1/8 BSP
Adapter

Adapter

Hose Grease1950 LG

Hose Grease 1950 LG

Hose Grease1950 LG
Screw

Washer (M6)

Pipe Rod Side Down, Bucket Line

Pipe Head Side Down, Bucket Line

Pipe Head Side, Arm Line
Pipe Rod Side, Arm Line

Hose -16 SAE IHP 1080mm B
Hose

Flange

Flange Split

O Ring

Clamp Single Pipe

Clamp Double Pipe

Capscrew M10x35mm
Capscrew M12 x 45mm G12.9
Setscrew

Washer M10

Pipe Rod Side Up, Bucket Line
Pipe Head Side Up, Bucket Line
Clamp Double Pipe

Rubber Insert Dia 40

Clamp Double Pipe

Clamp Single Pipe

Clamp Double Pipe

Rubber Insert Dia 56

O Ring

WA Pipe Mount

Bolt Screw M10 X 50

Loctite threadlock 200ml

Boom Bar Base Shim

Usage Code

QTY

w

w w w w
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Product Catalog\TRACKED EXCAVATORS\IS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B04 EXCAVATOR\B440-5-1
DIPPER OPTIONAL 2400mm ASSEMBLY

9822/2180 B440-5-1 DIPPER OPTIONAL 2400mm ASSEMBLY

335-B9666-1
Part L.
Item N Change No Description Usage Code QTY
o
1 HokAK Arm Hammer HD 2.4m Assembly 1
2 KooK Ram Bucket Standard Assembly 1
3 ok Circuit Bucket Lines, 2.4m, Assembly 1

4 Kook Bucket linkage assembly 1



Applicability Date Ranges:
From: , To:



Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B04 EXCAVATOR\B440-10-
1 DIPPER SEALS AND BEARINGS ASSEMBLY

9822/2180 B440-10-1 DIPPER SEALS AND BEARINGS ASSEMBLY

Item Part No Change No Description Usage Code QTY
1 401/L5741 Bush Dimpled 80 ID 2
2 401/L5758 Bush Dimpled 75 ID 2
3 401/L5760 Bush Dimpled 90 ID 2
4 KHV0101 Seal 2
5 KHV0100 Seal Dust 2

6 KHV0103 Seal Dust 2



Item Part No Change No Description Usage Code QTY
7 1450/0001 Nipple Grease, Straight 1/8 BSP 3
8 4101/1200 Loctite 640 0

Applicability Date Ranges:
From: , To:



Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B04 EXCAVATOR\B440-20-
1 DIPPER HEAVY DUTY 3000mm, OPTIONAL ASSEMBLY

9822/2180 B440-20-1 DIPPER HEAVY DUTY 3000mm, OPTIONAL ASSEMBLY

335-B9667-3
Item PartNo Change No Description Usage Code QTY
1 Kook Dipper 3.0m HD Hammer, Assembly 1
2 Hokkok Ram Bucket Standard Assembly 1
3 Fokkok Circuit Bucket Lines, 3.0m, Assembly 1
4 Hokkok Bucket linkage assembly 1

5 335/H8238 Label Instruction 1



Applicability Date Ranges:
From: , To:



Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B04 EXCAVATOR\B440-25-
1 DIPPER HEAVY DUTY 3000mm, SUB-ASSEMBLY, OPTIONAL

9822/2180 B440-25-1 DIPPER HEAVY DUTY 3000mm, SUB-ASSEMBLY,
OPTIONAL

Item Part No Change No Description Usage Code QTY
1 Hokkok Dipper 3.0m Heavy Duty 1
2 koK Dipper Seal & Bearing Assembly 1
3  336/E9884 Cap Protection - M10 6

4 401/Y7677 Cap Protecton - M16 2



9822/2180 B440-10-1 DIPPER SEALS AND BEARINGS ASSEMBLY

Item Part No Change No

1
2
3

401/L5741
401/L5758
401/L5760
KHV0101
KHV0100
KHV0103
1450/0001
4101/1200

Description

Bush Dimpled 80 ID

Bush Dimpled 75 ID

Bush Dimpled 90 ID

Seal

Seal Dust

Seal Dust

Nipple Grease, Straight 1/8 BSP
Loctite 640

Usage Code

QTY

N NN DNDN



Applicability Date Ranges:
From: , To:



Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B04 EXCAVATOR\B440-30-
1 DIPPER ARM HAMMER ASSEMBLY 2.4m

9822/2180 B440-30-1 DIPPER ARM HAMMER ASSEMBLY 2.4m

2
Item PartNo Change No Description Usage Code QTY
1 401/A3966 Arm 2.4m HD Painted 1
2 402/U7001 GA Seals And Bearings For Arm 1
3 336/E9884 Cap Protection - M10 6
4  1316/0405D Screw M10 x 20 1
5 4101/0552 Loctite threadlock 200ml 1

6 401/Y7677 Cap Protecton - M16 2






9822/2180 B440-45-1 DIPPER ARM SEALS AND BEARINGS ASSEMBLY

Item Part No Change No

1
2
3

401/L5741
401/L5758
401/L5760
KHV0101
KHV0100
KHV0103
1450/0001
4101/1200

Description

Bush Dimpled 80 ID

Bush Dimpled 75 ID

Bush Dimpled 90 ID

Seal

Seal Dust

Seal Dust

Nipple Grease, Straight 1/8 BSP
Loctite 640

Usage Code

QTY

N NN NN



Applicability Date Ranges:
From: , To:



Product Catalog\TRACKED EXCAVATORS\IS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B04 EXCAVATOR\B440-35-
1 DIPPER ASSEMBLY 2.4m HD ARM HAMMER

9822/2180 B440-35-1 DIPPER ASSEMBLY 2.4m HD ARM HAMMER

Item PartNo Change No Description Usage Code QTY
1 401/U8822 2.4m HD ARM PAINTED 1
2 Hokkok Dipper Seal & Bearing Assembly 1

3 336/E9884 Cap Protection - M10 8



9822/2180 B440-10-1 DIPPER SEALS AND BEARINGS ASSEMBLY

Item Part No Change No

1
2
3

401/L5741
401/L5758
401/L5760
KHV0101
KHV0100
KHV0103
1450/0001
4101/1200

Description

Bush Dimpled 80 ID

Bush Dimpled 75 ID

Bush Dimpled 90 ID

Seal

Seal Dust

Seal Dust

Nipple Grease, Straight 1/8 BSP
Loctite 640

Usage Code

QTY

N NN NN



Applicability Date Ranges:
From: , To:



Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B04 EXCAVATOR\B440-40-
1 DIPPER ASSEMBLY 2.4M HD ARM

9822/2180 B440-40-1 DIPPER ASSEMBLY 2.4M HD ARM

Part
Item N Change No Description Usage Code QTY
o
1 Hkxk GA 2.4m HD Arm Hammer 1
2 Kok Ram Bucket, Standard, Assembly 1
3 Kok GA 2.4m Bucket Lines 1

4 Kook Bucket linkage assembly 1



Applicability Date Ranges:
From: , To:



Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B04 EXCAVATOR\B440-45-
1 DIPPER ARM SEALS AND BEARINGS ASSEMBLY

9822/2180 B440-45-1 DIPPER ARM SEALS AND BEARINGS ASSEMBLY

Item Part No Change No Description Usage Code QTY
1 401/L5741 Bush Dimpled 80 ID 2
2 401/L5758 Bush Dimpled 75 ID 2
3 401/L5760 Bush Dimpled 90 ID 2
4 KHV0101 Seal 2
5 KHV0100 Seal Dust 2

6 KHV0103 Seal Dust 2



Item Part No Change No Description Usage Code QTY
7 1450/0001 Nipple Grease, Straight 1/8 BSP 4
8 4101/1200 Loctite 640 0

Applicability Date Ranges:
From: , To:



Product Catalog\TRACKED EXCAVATORS\IS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B04 EXCAVATOR\B460-5-1
TIPPING LINK BUCKET LINKAGE, JS205

9822/2180 B460-5-1 TIPPING LINK BUCKET LINKAGE, 35205

Item PartNo Change No Description Usage Code QTY
1 JRV0071 Pin Attachment 2
2 1450/0001 Nipple Grease, Straight 1/8 BSP 4
3 KHV0101 Seal 4
4 KHV0117 O Ring 2
5 JRV0593 Bush steel 2
9 KHV0114 O Ring 2



Item PartNo Change No

10 JRV0598
11 333/K9571
12 KHV0102
13 KRV1120
14 6009/3827Z
15 | 173R020vVZ

16 KHV0170
17 JRV0208
18 KRV1121
19 JRV0209

20 6009/3826Z
21 KHV0169

Applicability Date Ranges:

From: , To: 20/03/2021

Description

Bush steel

Link Tipping

Seal

Pin attachment 85 x 425
Bolt

Nut

Shim 150 x 86 x 1.2mm thick
Link arm right hand

Pin Attachment 75 x 425
Link arm left hand

Bolt

Shim 140 x 76 x 1.2mm thick

Usage Code

QTY
2



Product Catalog\TRACKED EXCAVATORS\IS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B04 EXCAVATOR\B460-5-5
TIPPING LINK BUCKET LINKAGE, JS205

9822/2180 B460-5-5 TIPPING LINK BUCKET LINKAGE, 35205

Item PartNo Change No Description Usage Code QTY
1 401/L5789 Pin Pivot - 80 X 513 2
2 1450/0001 Nipple Grease, Straight 1/8 BSP 4
3 KHV0101 Seal 4
4 KHV0117 O Ring 2
5 | 401/S6356 Bush Dimpled 85ID 2
6  9600/00013 Loctite 0
9 KHV0114 O Ring 2
10  401/S6844 Bush Dimpled 85 ID 2
11 402/L3431 Link Tipping 1
12 KHV0102 Seal 4
13 | 401/S7314 Pin Attachment- 85 X 425 1
14 | 6009/3827D Bolt M20 x 170 1
15 | 1370/0701D Nut M20 8
16 402/C0934 Shim ID 86 x OD 150 x 0.5 0
17 JRV0208 Link arm right hand 1
18  401/M8619 Pin Pivot- 75 X 425 1
19 JRV0209 Link arm left hand 1
20 6009/3826D Bolt M20 x 160 Grade 10.9 3
21 402/C0929 Shim ID 76 x OD 140 x 0.5 0
22 KHV0170 Shim 150 x 86 x 1.2mm thick 0
23 KHV0169 Shim 140 x 76 x 1.2mm thick 0



Item PartNo Change No Description Usage Code QTY
24 | 402/C0927 Shim ID 81 x OD 150 x 0.5 0

Applicability Date Ranges:
From: 21/03/2021 , To:



Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B04 EXCAVATOR\B460-15-
1 TIPPING LINK 1 TONNE

9822/2180 B460-15-1 TIPPING LINK 1 TONNE

JGONV184-6
Item PartNo Change No Description Usage Code QTY
1 BHV1034 Shim - OD120 ID66 1.2mm Thick 4
2 NLA Link bucket 1
3 1450/0001 Nipple Grease, Straight 1/8 BSP 4
4 JNV0087 Pin pivot 1
5 JNVO0088 Pin Attachment 1
6 JINV1402 Link arm, left hand 1



Item
7
8
9
10
11
12
13
14
15
16
17
18
19

Applicability Date Ranges:

Part No Change No
JNV1403
1316/3723D
KHV0098
KHV0111
KHV0114
1371/0603D
KNV0484
336/C4775
173R016VZ
4101/0552
6009/3724z
333/A8085
JNV1580

From: , To:

Description

Link arm, right hand
Bolt M16x130

Seal Dust

O Ring

O Ring

Nut Self Locking M16
Pin attachment

Pin Attachment

Nut

Loctite threadlock 200ml
Bolt

Bow Shackle 6.5T

Bush steel

Usage Code

QTY
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Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B05
REFURBISHMENTS\B500-1-1 REFURBISHMENT INSTALLATION ASSEMBLIES LUBRICANTS & FLUIDS ASSEMBLY

9822/2180 B500-1-1 REFURBISHMENT INSTALLATION ASSEMBLIES

LUBRICANTS & FLUIDS ASSEMBLY

Item PartNo Change No
1 4000/0600
2 sk
3 4002/3000
4 4003/2600

5 130/77705

Description

Oil Gear

Oil Engine
Hydraulic Oil
Grease

Diesel

Usage Code QTY
6
0

250

14

45



Item PartNo Change No
6  335/D8531

7 k%kkx

Applicability Date Ranges:

From: , To:

Description
Fluid Engine Cooling

Grease JCB MPL Moly

Usage Code

QTY
26
8



Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B05

REFURBISHMENTS\B510-40-1 DECALS MACHINE IDENTIFICATION DECAL STYLING ASSEMBLY DGBR

9822/2180 B510-40-1 DECALS MACHINE IDENTIFICATION DECAL STYLING
ASSEMBLY DGBR

Item PartNo Change No

1

(62 BERE N
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N

N
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333/15047
333/12439
333/33266
333/33270
333/33228

Description

Decal JCB

Decal chevron

Decal door, left side
Decal door, right side

Decal skirt left hand side

Usage Code

QTY



Item Part No Change No Description Usage Code QTY

7 333/33243 Decal skirt right hand side 1
9 333/K9179 Decal Boom 2
10 333/K9198 Decal Side 1
11 332/W5376 Decal JCB 640 x 200 1
12 333/37093 Reflector sheet red 1
13 | 333/37099 Reflector sheet red 1
14  335/B9853 Decal Machine J5205SC 2
16 | 332/K5067 Decal , JCB Logo - Yellow 1

Applicability Date Ranges:
From: , To:



Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B05
REFURBISHMENTS\B520-55-1 LABELS WARNING/INFORMATION LABELS WARNING/INFORMATION

9822/2180 B520-55-1 LABELS WARNING/INFORMATION LABELS
WARNING/INFORMATION

8
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Item PartNo Change No Description Usage Code
1 332/17387 Decal 24v
2 332/T4796 Label Diesel Fuel
3 817/18529 Decal Warning Cab Sign
4 817/18532 Decal Information / Warning

5 817/18533 Decal Warning Keep Hands Away



Item PartNo Change No Description Usage Code QTY

6 817/18535 Decal Information / Warning Coolant Pressure 1
7 817/18536 Decal JS Information / Warning Hot Surfaces 2
8  817/70005 Label 1SO-06D 1
9  332/P4679 Label I1SO-09F 1
10  229/01954 Isolator Label 1
11 333/P5908 Decal Warning Product 1
12 817/19470 Decal Warning Label - Dipper 2
13 Kook Decals And Miscellaneous Items Assembly 1
14  335/H8238 Label Instruction 1
15 817/20649 Decal Oil Labels (HP46) HYD 1
16  400/X6438 Decal Fuse 1
18 JHP0134 Label hyd tank vent 1
19  400/v8277 Decal Lubrication 1
20  JHP0096 Label oil level 1
21 817/70024 Label warning do not use as step 2
22 333/P2440 Decal Care Link 1
23 335/G6148 Decal Warning, TCO 1
24 332/B2133 Label ISO Controls 1
27 Hokkok Dataplate Heavyline - DOM & ROW 1
28 Hokokok Rivet 4
29 335/G4052 Decal Cold Start 1

Applicability Date Ranges:
From: , To:



Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B05
REFURBISHMENTS\B530-5-1 TOOLS TOOLBOX ASSEMBLY

9822/2180 B530-5-1 TOOLS TOOLBOX ASSEMBLY

Item PartNo Change No Description Usage Code QTY
1 336/F3945 Base Toolbox 1
2 Hokokok Cover lid Assembly- Toolbox 1
3 336/F4792 Light Box 1
4  1318/0405D Screw M10 x 20 Nylon patch 4
5 336/F4703 Gasket 1

6 331/34946 Hinge Packer 2



Item

8

9

10
11
12
14
16

Part No
KRJ1588
335/C7925
KSN0939
1420/0008D
1370/0003D
1420/0005D
1411/0005D

Change No

Description
Pin

Stay

Cushion rubber
Washer (M10)
Nut Lock M5
Washer (M5)

Washer

Usage Code

QTY
2

—

R



9822/2180 B530-10-1 TOOLS TOOLBOX LID ASSEMBLY

EDCER

Item PartNo Change No
1 336/F4789
2 400/U7550
3 1420/0006D
4 1370/0103D

Applicability Date Ranges:
From: , To:

Description

Cover lid Toolbox
Latch Paddle - Yellow
Washer (M6)

Nut Lock M6

Usage Code

QTY



Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B05
REFURBISHMENTS\B530-10-1 TOOLS TOOLBOX LID ASSEMBLY

9822/2180 B530-10-1 TOOLS TOOLBOX LID ASSEMBLY

Item PartNo Change No Description Usage Code QTY
1 336/F4789 Cover lid Toolbox 1
2 400/U7550 Latch Paddle - Yellow 1
3 | 1420/0006D Washer (M6) 4

4 1370/0103D Nut Lock M6 4



Applicability Date Ranges:
From: , To:



Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B05
REFURBISHMENTS\B530-15-1 TOOLS TOOLBOX AREA ASSEMBLY

9822/2180 B530-15-1 TOOLS TOOLBOX AREA ASSEMBLY

Item

1

w N

(6]

Part No Change No
336/D1937
229/01199
*okokk
JHPO042
1316/0510D

1316/0509D

Description
Panel Side Skin
Support Side Skin
Toolbox Assembly
Washer M12
Setscrew M12x40

Screw Long M12x35

336-F3947-1

Usage Code QTY



Item PartNo Change No
7 1316/0505D
8 1411/0005D

Applicability Date Ranges:

From: , To:

Description
Bolt M12 x 20mm

Washer

Usage Code

QTY
4
4



Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B05

REFURBISHMENTS\B560-1-1 FIRE EXTINGUISHER FIRE EXTINGUISHER ASSEMBLY

9822/2180 B560-1-1 FIRE EXTINGUISHER FIRE EXTINGUISHER ASSEMBLY

Item PartNo Change No Description

1
2
3

401/W0126
333/R0488
826/01560
333/Y6752

kkxkk

401/P4928

Bracket Mounting Box And Fire Extinguisher
Extinguisher Fire C/W Cradle And Strap
Screw M6x25

Lug Nut M6

GA First Aid Box

Mat Rubber First Aid Box

Usage Code

QTY



Item PartNo Change No Description Usage Code QTY
7 401/P5442 Decal First Aid 1



32(3)2)(2/2180 B590-1-1 OTHER REFURBISHMENT ITEMS ASSEMBLY FIRST AID

Item PartNo Change No Description Usage Code QTY
1 401/P4218 WA First Aid Box 1
2 JHHO0074 Strip Edging 0
3 401/P4304 WA Top Plate 1
4 335/B3120 Hinge Door Roof 1
5 1315/0103Z Screw M5 x 16mm 4
6  1420/0005Z Washer (M5) 8
7 | 1370/0003Z Nut Lock M5 4



Item PartNo Change No
9  40/303133
10 1411/0001z

Applicability Date Ranges:

From: , To:

Description
Knob Screw

Washer (1/4" Medium)

Usage Code

QTY
1
1



Item

1

Product Catalog\TRACKED EXCAVATORS\JS 205 SERIES\JS205 DGBR 2753239-2753339 9822/2180\B BODY WORK\B05
REFURBISHMENTS\B580-1-1 OPERATOR MANUAL MANUAL ASSEMBLY

9822/2180 B580-1-1 OPERATOR MANUAL MANUAL ASSEMBLY

Part No Change No
9820/2180P
401/V1236
9841/5550
9823/6200

Description

Print book Parts Book JS205 DGBR
Handbook Sercive Coupon JS205 DGBR
Booklet Service Coupon

Service Manual - J5205 SC DGBR

Usage Code

QTY



Applicability Date Ranges:
From: , To:



